| PARTS BOOK
r—pm&z DPK-3 '

nE 128 28 33 XHEDI 5
High, Speed: Single Needle:ZigZag; Lock Stitch,‘,

@mb’tan

PME-090929 — SunStar CO LTD

_.,,_....,—--—4-' .



INFORMATION

A. Parts Book 7t
Structure of Part Book

ar

® oA ¥ Dw A=

Unique code by mechanism
@ & ¢ O E23

Unique name by mechanism

® Note.: ZXIAE HI| 2 K2
Refers to notice and memo
@ =Y LIEQ IRw &Y
Name of Part : Unique name of parts

® A= Qty : ItEQ| =&
Explode view The numer of parts

@ Ref. No.: IIEY IR Alg BIS
Unique identifcation number by part

® Assembly no. : Z=(#@) IHEOQ| Al BIS
Unique identifcation number

® PartsNo.: I NS 3= by set part
Unique Product code
EX) TE T
Category Code Category
T RE ) i
Old part 01-030C-1230
AS-000000-00 —’g( 10 )IHE
et parts
HrE GP-000000-00 J17H mE
New part Instrumental parts
EP-000000-00 MI|H mE
Electrical parts




WARNING

1 zol 43 HEL AY 27 A AEY e El AL o] WA 4
z 202y 790 A5FUd

9lo] afltt stE W3 2E A=
2. 2 A Part Booke & A &=l o
3. AR el glol Abgke] W7 A = 9

1. The parts classified as ass'y items may cause damage to the machine or bad sewing
when they are separtately assembled. Hence, when they are ordered, they can be
purchased asass'y items only.

2. Thisisaparts book. It cannot be used asamanual.

3. Parts are Subject to change in Design Without Prior Notice.






SunLhtar

CONTENTS
= I\

MACHINE ARM-BED, FRAME COVERS & NEEDLE THREAD PARTS

QIEF Q! HES - Al EED ittt 6
ARM SHAFT MECHANISM
== P 8

TAKE-UP LEVER AND NEEDLE DRIVE MECHANISM
AITHT] Dl HES QS DEH - eovveveervermeeremseementensemeestestontesieessessesse st essensemesseessensessesineseensenne 10

PRESSER FOOT AND LIFT MECHANISM

LEEEE QU SEITET| coveerverteiretentenet ettt et ettt ettt ettt ettt 12
FEED MECHANISM

THOIES TEJ| ceveereevetemmeneete ettt ettt ettt sttt ettt 14
HOOK DRIVE MECHANISM

S ETFOIE BFHeeveoeeveeemmereemeiir ettt ettt 16
PARTS FOR MARGINAL STITCH OPERATION

AEIK QIHHIOIA ZEH EEED it 18
ACCESSORIES

OB AT T TH «veveeveneemmeneeneme sttt ettt ettt et r et ettt ettt ettt 20

ZIG ZAG CAM CHANGER - OPTION
RIOFHTD 28 IET|(QF, 3E, 4F) - SM oottt ettt s 22

- T 0O MU ANADID

This list has been arranged to simplify ordering repair parts for DPK series machines on the
basis of model DPK-2

NOTE : Parts are Subject to change in Design Without Prior Notice.

1. =0l 8 WE= Y =& Al MEQ IkE = ME 220 A S == Q01 oligt WEON Chigt =2
ANolle = E590=0t 72010| JIs&iLICh

2. 2 K= Parts BookOZ MIE YOS Z OiwUZ AN £JHSILICL

1. Thepartsclassified asass'y items may cause damage to the machine or bad sewing when they are
separately assembled. Hence, when they are ordered, they can be purchased asass'y itemsonly.

2. Thisisa partsbook. It cannot be used asa manual.




=Ty oM
a1 03 "oM
I NINIVR ONINIS VIRION

HiD
I+

el
I
0

oK
KO

)
—
(]
1T
]
e
3
(7p)
oz
L
>
o
O
w
=
<<
oz
T
a
T}
[aa]
|
=
oz
<
m
=z
T
O
<<
=

THREAD PARTS




SunLhtar

Ref. No. Parts No. Note Name of Parts = o Q'ty A;’ep':i)e:
A-1 01-001A-2302 Arm -Bed, Complete W= (%) 1

A-2 GP-009340-00 Model Mark (DPK-2) xdvl=z (DPK-2) 1

A-3 GP-009725-00 Face Plate o 2 1

A-4 SC-0349-2302 Screw (15/64” n=28) o A AL (15/647 n=28) 1

A-5 01-010P-2302 Face Plate Position Pin o3 A 1

A-6 01-011A-2302 Arm Cap Cover A 1

A-7 01-012C-2302 Arm Cap Cover Hinge (Left) FAH 3A (#) 1

A-8 | 01-013C-2302 Arm Cap Cover Hinge (Right) 7 A (%) 1

A-9 SC-0543-2302 Screw (11/64” n=40) FUAW A 2 AH1/ 647 4

A-10 | 01-115C-2302 Arm Cap Cover Lock Spring n=40) 1

A-11 | SC-0531-2302 Screw (9/64” n=40) 7 aAgw 2

A-12 | GP-009928-00 Take-Up Lever Cover N7 A I T GAHA)(9/64" n=40)| 1

A-13 | SC-0501-2302 Screw (11/64” n=40) A A7 AW 2

A-14 | 01-019C-2302 Thread Guide Post T3] TTAA LA (1L/64” 1

A-15 | 01-120A-2302 Thread Retainer Bracket n=40) 1

A-16 | SC-0499-1230 Screw (11/64” n=40) Al Q- 1

A-17 | 01-220A-2302 Thread Retainer Disc B Azxd #AA = 1

A-18 | 01-320A-2302 Thread Retainer Spring 8 Aol Al (11/64” n=40) 1

A-19 | 01-420A-2302 Thread Retainer Spring Screw Bz Azxd A 1

A-20 | 01-101A-2302 Thread Tension Post Hx Azt A2y 1

A-21 | SC-0514-7400 Screw (15/64” n=28) Hx Azxd g} 1

A-22 | 01-105A-2302 Thread Tension Spring Cup Az Az & 1

A-23 | 01-104A-2302 Thread Tension Disc FHo] &AL (15/64” n=28) 2

A-24 | 01-106A-2302 Thread Tension Release Washer Alzd A (D 1

A-25 | 40-333G-2302 Thread Tension Spring Alqh 4 4] 1 A-36

01-021A-2302

A-26 | 01-109A-2302 Thread Tension Thumb Nut Azxzd AHA (2 1 A4 ()
A-27 | 40-111G-2302 Thread Controller Spring Al Az 1

A-28 | 01-122C-2302 Thread Controller Spring Stop Az A= =AU E 1

A-29 | SC-0531-2302 Screw (9/64” n=40) L | 1

A-30 | 01-102A-2302 Thread Tension Release Pin Al xAd Az AES}F 1

A-31 | 01-110A-2302 Thread Tension Disc Washer N5 DAL TAAGFAHAR) (/64" 1

A-32 | 01-023P-2302 Thread Tension Release Plunger n=40) 1

A-33 | 01-024A-2302 Thread Eyelet Abz=A} 1

A-34 | SC-0520-2302 Screw (1/8” n=44) Az Az AxEe] wbA 1

A-35 | 01-020A-2302 Supplementary Tension Al =37 A 1




ARM SHAFT MECHANISM
(=g




SunLhtar

Ref. No. Parts No. Note Name of Parts = o Q'ty A;’ep':i)e:
B-1 | 02-101A-2302 Am Shaft A& 1
B-2 | 44-0000-1230 0il Wick 2 A 1
B-3 | SC-0206-2302 Serew (9/32" n=28) HA Wg] BELE (932 n=2) 1
B-4 | GP-012429-00 Pulley =X 1
B-5 | SC-0102-2302 Serew (9/32" n=28) Zg] b (932 n=2) 1
B-6 | SC-0508-1230 Serew (15/64” n=28) Zg A UA} (15/64" n=28) 1
B-7 | 02-105A-2302 Feed Regulating Spindle = z24% () 1
B-9 | 02-006A-2302 Feed Regulating Spindle Pin Guide W= 24% g YE (KI1206) 1
B-10| 02-107A-2302 Feed Regulating Spindle Pin Guide Plate g 24 g 1
B-11| SC-0524-2302 Serew (1/8 n=44) 9= 24 gk AL (1/8” n=44) 3
B-12 | 02-009G-2302 Feed Regulating Spindle Pin Guide Spring = 24 qhy ~x2g 1
B-13| 02-010A-2302 Feed Regulating Knob Complete = 24 £4 0] 1
B-14 | SC-0524-2302 Serew (1/8" n=44) = 24 3 A} (1/8 n=4) 3
B-15| 02-011W-2302 Feed Regulating Knob Screw Washer = 24 £4bo] 99l 3
B-17| 02-012M-2302 Feed Regulating Knob Cover Plate = 24 £4fo] vl 1
B-18| SC-0301-2302 Serew (9/64” n=40) o] A &AL (9/647 n=40) 1
B-19| 02-113A-2302 Am Shaft Bushing (Back) A% JRA 1
B-20 | SC-0192-2302 Serew (3/16” n=28) Az FA} (3/16 n=2) 3
B-21 | 02-014M-2302 Amn Shaft Bushing (Back) O Wick (Upper) AE G4 AE 1
B-22| 02-115M-2302 Amm Shaft Bushing (Back) Ol Wik (Lower) A& JRA F4 YE 1
B-23| 02-016A-2302 Am Shaft Connection Belt Pulley Elo]n] Wl E Zg] (A) 1
B-24| 02-015C-7400 Amn Shaft Connection Belt Pulky Spring Flange | 3l %] 2
B-25| 02-039S-2302 Am Shaft Connection Belt Pulky Positon Sarew | Elo]®] £ 9% ZA LA} 1
B-26| 02-040S-2302 Am Shaft Connection Belt Pully Screw Elo]n] Zg] aA A} 1
B-27| 02-120A-2302 Feed Drive Eccentric Regulating Bracket g = 24 Bl (K66l) 1
B-28| 02-0218-2302 Feed Drive Eccentric Regulating Bracket Serew | 3] = 24 B}l ghla} () 1
B-29| SN-0105-3400 Nut (15/64” n=28) FHE = Al YE (15647 n=28) 1
B-30| 02-023P-2302 Feed Drive Eccentric Regulating Bracket Punger | 3] = %24 X2t} 9 1
B-31| SC-0299-2302 Saew (1/4” n=24) = 24 74 % FAl (147 n=24) 1
B-32| SC-0299-2302 Sarew (1/4” n=24) = 24 34 3% FohaL (147 n=24) 1
B-33| 02-025P-2302 Feed Drive Eccentric Regulating Pin e 24 9 1
B-34 | 02-026G-2302 Feed Drive Eccentric Regulating Pin Spring W= 24 3 AXe 1
B-35| 02-0278-2302 Feed Drive Eccentric Reguating Pin Spring Saew | 9] = 24 9 Ax2] 1A} 1
B-36| 02-028A-2302 Amn Shaft Comnection Belt Eloln] W E 1
B-37| 02-129A-2302 Feed Drive Connection o] &R 1
B-41| 02-032A-2302 Feed Lift Comnection Eccentric AAA (Ask-5 ) 1
B-42| SC-0313-2302 Screw (15/64” n=28) HAA 9% ZAUA} (15/64” n=28) 1
B-43| SC-0114-1230 Serew (15/64” n=28) =7 2AIA} (15/64° n=28) 1
B-44| 02-134A-2302 Feed Lift Connection Abal o] &R = 1
B-48| 02-035A-2302 Amn Shaft Bushing (Front) A& FRA 1
B-49 | SC-0507-1230 Serew (15/64” n=28) A& BA TAHUA} (15/647 n=28) 1
B-50 | 02-014M-2302 Amn Shaft Bushing (Front) Oil Wick (Upper) | A& F4 M E 1
B-52| 02-136R-2302 Am Shaft Bushing (Front) Oil Plug A2 bRl 7] Bnli) 1
B-53 | GP-017562-00 Needle Bar Crank EEL 1
B-5%5| SC-0112-2302 Serew (9/32" n=28) g a7 AL A (9/32 n=28) 1
B-5 | SC-0148-2302 Serew (9/32” n=28) 837 AL B (9/32 n=28) 1
B-57| 02-0228-2302 Feed Drive Eccentric Regulating Bracket Screw = 24 ngal g} (35) 1




2F &A

—
—]
=

TAKE—-UP LEVER AND NEEDLE DRIVE MECHANISM
X7 2 Hi

Al
=

O




SunLhtar

Ref.No.|  Parts No. | Note Name of Parts = o Q'ty A;)ep;:)e:
C-1 | 16-001A-2302 Needle Vibrator Pinion r 76 ( 1
C-2 | SC-0129-4515 Screw (1/4” n=40) FEol & %»}A} (1/4 n=40) 2
C-3 | 16-003A-2302 Needle Vibrator Gear Wl 7]e] (d) 1
C-4 | SC-A129-4515 Serew (1/4” n=40) FHo] HEAF (/4 n=40) 2
C-5 | 16-004A-2302 Neede Vibrator Ecentric Regulating Bracket Flange A2 ngal A 1
C-6 | SC-0114-1230 Serew (15/64” n=28) F3o] WZ1}A} (15/64° n=208) 2
C-7 02-020A-2302 Needle Vibrator Ecentric Regulating Bracket H= 24 vzl (K661) 1
C-8 | 16-005S8-2302 Needle Vibrator Eccentric Regulating Bracket Screw | 2] 4] 7 B.g}#l w4} () 1
C-9 | SN-0105-4000 Nut (15/64" n=28) S E (15/64" n=28) 2
C-10| 16-007P -2302 Neede Vibmtor Eccentric Regulating Bracket Plunger | ] 241 77 24 Z&1z}3 1
C-11| 02-026G-2302 Neede Vitrator Ecoentric Regulating Bracket Plunger Sprirg | ¥ = 24 3 AXE 1
C-12| SC-0217-2302 Serew (9/32” n=28) Aads 24 AEY A (932" 1=3) 1
C-13| SC-0364-2302 Screw (1/4” n=24) AL 2N TG} (1/4” n=24) 1
C-14 | SC-0299-2302 Screw (1/4” n=24) = 24 343 FAA} (1/4 n=24) 1
C-15| 16-011A-2302 Needle Bar Frame Pitman A1 2H FE (K662) 1
C-18| 16-113A-2302 Needle Vibrator Gear Shaft 7o) % 1
C-19| 16-014A-2302 Needle Vibrator Ecoentric Regulating Bracket Cover Plate | SH5F74 1
C-20| SC-0171-2302 Serew (3/16” n=28) AaAa 248 AWMUl (316" n=28) | 4
C-21| 02-038W-2302 Needle Vibrator Gear Shaft Washer AFZ oF ILAL 9} A 1
C-22| 16-016A-2302 Needle Vibrator Gear Shaft Collar Aoz 24 % s} 1
C-23| SC-A129-4515 Serew (1/4” n=40) FHo] HEAF (/4 n=40) 2
C-24| 16-117A-2302 Needle Vibrator Regulating Spindle A2 2AHE 1
C-25| 16-020G-2302 Needle Vibrator Regulating Spindle Spring AL 2HEF AZEY 1
C-26| GP-012151-00 Needle Bar Frame s F4 4 1
C-27 | 04-002P -2302 Needle Bar Frame Hinge Stud vhed T4 329 1
C-28| SC-0514-7400 Screw (15/64” n=28) AE ok Al 34 (15647 n=28) 1
C-29| 04-003P -2302 Neede Bar Frame Guide Stud s F4 4 7tel= A 1
C-30| SC-0514-7400 Serew (15/64” n=28) Az ok BA TAUAL (15/64” n=28) 1
C-31| 04-104A-2300 Nedle Bar Frame Pitman Eccentric Stud HA] = 1
C-32| SC-0504-1230 Serew (1/4” n=40) A7 ZAIAL (1/4 n=40) 1
C-33| 04-006C-2302 Nedle Bar Thread Guide whsd Fe s Ao 1
C-34| SC-0549-2302 Screw (1/8” n=44) sl F4 o A o] YA (1/8” n=44) 1
C-35| 04-108A-2302 Needle Bar W 1
C-36| 04-009C-2302 Needl Bar Thread Eyelet WS A4 o 1
C-37 Needle W 1
C-33| SC-A131-452 Screw (1/8” n=44) FEol F& AL (1/8 n=4) 1
C-39| GP-009765-00 Needle Plate (DPK-2) w3 (2) 1
C-40| SC-0531-2302 Serew (9/64” n=40) QA TAT A (&) 9/64 n=4) 2
C-41| GP-010280-00 Bed Plate Bz s 1
C-42| SC-0531-2302 Serew (9/64” n=40) AF4 1A% TA (&) /64 n=4) 2
C-43| GP-010290-00 Bed Side v (£) 1
C-46| 04-114A-2302 Take-Up Lever Al A 7] 1
C-47 | GP-032446-00 Take-Up Lever Hinge Stud A 7] A 1
C-43| SC-0114-1230 Serew (15/64” n=28) s =W 2 YA} (15/647 n=28) 2
C-50| 04-116A-2302 Nedle Bar Connecting Link e E 1
C-51| 04-117P-2302 Nedle Bar Connecting Link Hinge Stud 70 1
C-52| SC-0129-7400 Serew (1/4” n=40) 71 A} (1/47 n=40) 1
C-53| SC-0504-1230 Serew (1/4” n=40) A7 3 2AGAL (174 n=40) 1
C-55| 04-120A-2302 Needle Bar Connecting Link Block s Qh &Y 1
C-5% | 04-021A-2302 Needle Bar Connecting Link Block Guide s gh &8 jol= 2
C-57 | SC-0192-2302 Serew (3/16” n=28) AzAAA] HA A} (3/16 n=2) 4
C-58| 02-103A-7400 Take-Up Lever Drive Stud A A 7] A}o) 1
C-59 | 44-0000-1230 0il Wick 9.9 Alx 1
C-60| 04-123A-2302 Needle Bar Connecting Stud k& %}l 1
C-62| 04-124A-2302 Nedle Bar Connecting Stud Swivel s Ao ¢ 1
C-63| SC-0110-1230 Screw (15/64” n=28) FHol ¥E AL (15/64” n=28) 1
C-6 GP -043414-00 Needle Thread Guide Plate AL B39 1 |[Feb. 06. 09

04-125C-2302 Take-Up Auxiiary Al BEa 24 1
C-65| SC-0133-1230 Serew (1/8" n=44) AA AA Y JAH1/E n=44) 1
C-66| 16-006S-2302 Needle Vibrator Ecomtric Regulatihg Bracket Serew A A 7 Bl ghAb (35 1
C-67 | 16-019M-2302 Needle Vibrator Regulating Dial Cover A 22 1 24 tholet AW 1
C-63| 16-018A-2302 Needle Vibrator Regulating Dial A A1 24 tho]gt 1
C-69| GP-011203-00 | Option | Needle Bar W 1




PRESSER FOOT AND LIFT MECHANISM

LR ZE 2




SunLhtar

Ref.No.|  Parts No. Note Name of Parts = =] Q'ty A::,:Le:
D-1 | SC-0207-2302 Screw (9/16” n=20) Fgol Fab 22t AL (9/167 n=20) 1
D-1-1| SN-0100-3400 Nut (9/16” n=20) gEEAdUYA HE (9/167 n=20) 1
D-3 | 05-103A-2302 Presser Bar Sl 1
D-4 | 05-004C-2302 Presser Bar Spring Stop Rod e =245 1
D-5 05-005G -2302 Presser Bar Spring FEY Axy 1
D-6 05-103A-7 406 Presser Bar Position Guide Lever 2 Aol (K3300) 1
D-7 | $C-0179-3710 Screw (11/64” n=40) Fho] YA AU (11/64" n=40) 1
D-8 | 05-108A-2302 Presser Bar Lift Lever Bracket FEH $27] Bkl (K 146) 1
D-9 05-0098 -2302 Presser Bar Lift Lever Bracket Guide Screw FEA &=l Bepl uAl 1
D-10 | 05-010A-2302 Presser Bar Lifter g e=] 1
D-11 | 05-011S-2302 Presser Bar Lifter Hinge Screw 2 L-2]7] a1 A A 1
D-12 | 05-012A-2302 Presser Bar Bushing 5 A 1
D-13 | $C-0114-1230 Screw (15/64” n=28) 3 =7 TAAL (15/64” n=28) 1
D-14 | 05-013A-2302 Presser Bar Position Guide FEd Abe] W% 1
D-15 | SC-0114-1230 Screw (15/64” n=28) g =7 T AAE (15/647 n=28) 1
D-16 | 05-214A-2302 Presser Foot = (2) 1
D-17 | SC-0315-2302 Screw (9/64” n=40) =20 Al (/647 n=40) 1
D-18 | 05-016S-2302 Knee Lifter Lifting Lever FEed 9 1
D-19 | 05-017S-2302 Knee Lifter Lifting Lever Screw TE5e9 @9 whap 1
D-20 | 05-018C-2302 Knee Lifter Connection Lev er T2eg #w Pz 1
D-21 | 05-017S-2302 Knee Lifter Connection Lever Screw T2y #{u A} 1
D-22 | 05-019C-2302 Knee Liter Connection Lever Lifting Rod T2y B 1
D-23 | 05-020P-2302 Knee Litter Connection Lever Liting Rod Cotter Pin 3t g 1




=
L4
e
<<
X
O
L
=
(o]
]
]
T

o= A




SunLhtar

Ref. No. Parts No. Note Name of Parts = o Q'ty A:ep':i)e:

GP -043679-00 Feed Lift Rock Shaft = = 1 | Feb. 26. 09
E-1

06-101A-2302 Feed Lift Rock Shaft = = 1
E-2 06-002A -2302 Feed Lift Rock Shaft Collar = st 1
E-3 S C-0129-7400 Screw (1/4” n=40) Z&°l HEUAL (/47 n=40) 2
E-4 GP -008775-00 Feed Bar Slde Block Crank = === () 1
E-5 S C-0194-2302 Screw (3/16” n=28) FHo] Wn] 22} Al (3/167 n=28) 1
E-6 06-005S -2302 Feed Bar Slide Block Hinge Screw FUEA B2 oAb 1
E-7 SN-0115-4000 Nut (3/16” n=32) S 7R E (3/16” n=32) 1
E-8 06-007A-2302 Feed Lift Connection Crank =9 =¥z (%) 1
E-9 | $C-0532-2302 Screw (15/64” n=28) Exol A oA (15/64” n=28) 1
E-10 | $C-0110-1230 Screw (15/64” n=28) HEST BEAIUAL (15/647 n=28) 1
E-11 | SC-0221-2302 Screw (1/4” n=24) H o]3 A} (1/47 n=24) 1
E-12 | SN-0108-2302 Nut (1/4” n=24) H 3 bAb Y E (1/47 n=24) 1
E-13 | 06-011A-2302 Feed Drive Rock Shaft Sy o 1

GP -043439-00 Feed Bar Shaft U 1 | Feb. 06. 09
E-14

06-012A-2302 Feed Bar Shaft U 1
E-14-1| 06-002W-2350 Washer U oA 1
E-16 | 06-002A-2302 Feed Drive Rock Shaft Cdlar = st 2
E-17 | 8$C-0129-7400 Screw (1/47 n=40) 7] oJ L3 AL (1/4” n=40) 4
E-18 06-014A-2302 Feed Drive Connection Crank Saddy m=a 1
E-19 | S$C-0532-2302 Screw (15/64” n=28) Edada F FUAb (15/647 n=28) 1
E-20 | $C-0221-2302 Screw (1/4” n=24) g o]s] hAF (1/4” n=24) 1
E-21 | SN-0108-2302 Nut (1/4” n=24) " 3 bAb Y E (1/47 n=24) 1
E-22 | 06-115A-2302 Feed Bar oA 1
E-23 | 06-116A-2302 Feed Bar Slide Block FuatrA B 1
E-24 | 06-217A-2302 Feed Dog F4Y (2 1
E-25 | $C-0142-2302 Screw (1/8” n=44) FY HuA} (/87 n=44) 2
E-26 | SC-0499-1230 Screw (11/64” n=40) =B AlAde] Al (11/64” n=40) 1




=
2]
e
<
T
O
LLl
=
LLl
>
oc
o
X
o
®)
T

& Catojle &

8¢-d

€74 S~




SunLhtar

Ref. No. Parts No. Note Name of Parts = o Q'ty A:ep':i)e:
F-9 07-001A-2302 Hook Drive Bevel Pinion Shaft Belt Pulley | Ebe]®] ] (3}) 1
F-10 | SC-0129-7400 Screw (1/4” n=40) 71 I AL (1/47 n=40) 2
F-11 | 07-002G -2302 Hook Drive Bevd Pinion Shaft Belt Pulley Spring Flange Elolu] =2]g 1
F-12 | 07-003A-2302 Hook Drive Bevel Pinon Shaft Belt Pulley Collar Elol®] Eg] v}z 1
F-13 | SC-A129-4515 Screw (1/4” n=40) Z#o] HFHAHY/4 n=40) 2
F-14 | 07-104A-2302 Hook Drive Bevel Pinion Shaft = 1
F-15 | 07-005A-2302 Hook Drive Bevel Pinion =] o] 1
F-16 | SC-A129-4515 Screw (1/4” n=40) k=7 o] #H AL 2
F-17 | 07-007A-2302 Hook Shaft Bushing 7}vl B/S 1
F-18 | SC-0507-1230 Screw (15/64” n=28) AbSB A T AAY (1/47 n=28) 1
F-19 | SC-0114-1230 Screw (15/64” n=28) 3 =78 I AFAL (1/47 n=28) 1
F-20 [ 07-009A-2302 Hook Shaft 7ol 1
F-21 | 07-010A-2302 Hook Shaft Bevel Pinion 7helE 7] 1
F-22 | SC-A129-4515 Screw (1/4” n=40) Z#o] HFHAHY/4 n=40) 2
F-23 | 07-011A-2302 Hook Complete 7 et 1
F-24 | SC-0187-2302 Screw (5/16” n=28) 7FelE wlAGEAL (5/167 n=28) 1
F-25 [ SC-0127-2302 Screw (11/64” n=40) Zhek Ay AE (11/647 n=40) 1
F-26 | 07-014A-2302 Bobbin Case Stop 7}ebxto] 1
F-27 | SC-A156-4118 Screw (9/64” n=40) S2o] Wy 22} AH9/64” n=40) 1
F-28 | 07-016A-2302 Bobbin Case Complete Bl Aol BC-107(2) 1
F-29 | 07-117A-2302 Bobbin Hul 1




PARTS FOR MARGINAL STITCH OPERATION
AE[X| 2O{gjo|M F=H 25




SunLhtar

Ref.No.|  Parts No. | Note Name of Parts = o Q'ty A;)ep;:)e:
G-1 05-411A-2302 Presser Foot (DPK-3) =2 (3) 1 10mm
G-2 | GP-009780-00 Needle Plate (DPK-3) W= (3) 1 | 10mm
G-3 | GP-009781-00 Feed Dog (DPK-3) E4 (3) (K2%92) 1 | 10mm
G-4 | 01-006M-2302 Modd Plate (DPK-3) vl 1 | 10mm




e e

“
—
o
73]
OX
C....AI
< ol




SunLhtar

Ref. No. Parts No. Note Name of Parts = Q'ty A;’ep':i)e:
H-1 | 91-011C-1230 Oiler -=F 1
H-2 | 91-001A-2302 Drip Pan R iy 1
H-3 | 91-002A-2302 Knee Lifter Complete rEed (x) 1
H-4 | 91-0038-2302 Knee Lifter Screw A} 3
H-5 41-101A-1230 Universal Winder Complete Al 7] (#) 1
H-6 | 91-106C-2700 Machine Head Cover wAAW (&) 1
H-7 91-001C-1230 Accessory Box M A A 2] B A 1
H-8 | 91-102C-1230 Driver (Large) =gtolw () 1
H-9 | 91-103C-1230 Driver (Middle, Small) Egfol¥ (F, &) 1
H-10 | 01-043C-1230 Bed Hinge g #] 2
H-11 | O1-042R-1230 Hinge Sheet g2 L () 2
H-12 | 91-00BR-3710 Rubber Base For Bed (B) A LT (X) 4
H-13 | 07-117A-2302 Bobbin h=Ro)| 4
H-14 | 91-004C-2302 Cloth Guide A5t 1
H-15 | SC-(204-1230 Screw (9/64” n=40) Fo] upQlw] oAb (9/64 n=40) | 1
H-16 Needle Bla=s 1
H-17 Needle Hls 1
H-18 | 91-007A-2302 Thread Stand Assembly Algfjgze] (x) 1
H-19 | 91-012C-1230 Head Support Pde ] Al wFA Y 1
H-20 | 60-003A-2302 Belt Cover “A” Wl EzB] “A” 1
H-21 | 60-004A-2350 Belt Cover “D” W EZ s “D" 1
H-22 | 60-002P-2302 Pin For Bdt Cover W EZ B 2] =7 1
H-23 | SC-0174-1230 Screw (11/64” n=40) Fhupabo] LhaAb 3
H-24 | 07-011W-1230 Washer For H-22 Z}ulatbo] o} A 3
H-25 | 91-0028-3400 Screw For H-21 A} 2




M €T | e#IVD

= zT- | 2#EWYD

M T-T-1 | T#WVD

HOLILS | ON ‘34 NVO

<l
= ofl
O 1
o 7§
o%
_ [

&0
m_.v
= K0
<y
Oon
Mmz
Am_
O &D
20
N K
on
N K




SunLhtar

Ref. No. Parts No. Note Name of Parts = o Q'ty A;’ep':i)e:
1-1-1 | GP-026260-00 CAM #1(2 Point) 7 1(24) 1
I-1-2 | GP-026261-00 CAM #2(3 Point) 7 2(34) 1
1-1-3 | GP-026263-00 CAM #3(4 Point) 7 3(44) 1
1-2 GP-026268-00 GEAR PLATE 7] e} Zeo] E 1
1-3 GP-026269-00 GEAR PLATE HOUSING 7] ] E-dlo] E 3194 1
1-4 GP-026270-00 CAM FIX SHAFT A A = 1
I-5 GP-026279-00 STITCH MOTION PLATE FIX HOUSING | A€]|X]2A Z# o] E 1434 1
1-6 GP-026275-00 CAM ROTATE GEAR 78 3]7 7]¢] 1
1-6-1 | GP-026277-00 CAM ROTATE GEAR CONNECT SHAFT | # 34 7]s] 43 1
1-7 GP-026278-00 DRIVING GEAR FE7] 9 1
1-8 GP-026280-00 GEAR PLATE FIX HEXAGON(LEFT) | 7]ojZ&-#o] E 14 &-2F8 (=) 1
1-9 GP-026281-00 GEAR PLATE FIX HEXAGON(RIGHT) | 7] o]Z-&lo] EA E-2FH (%) 1
1-10 | GP-026282-00 STITCH MOTION PLATE FIX BUSH | A€]|X] 24 Z¢ o] E A4 1
1-11 | GP-026283-00 MIDDLE GEAR FIX SHAFT ZF771] BAS 1
I-12 | WS-000282-00 STITCH MOTION PLATE W ASHER 2E|A A Yo E 9L A 1
1-13 | GP-026284-00 MIDDLE GEAR1 Z771 91 1
1-14 | GP-026285-00 MIDDLE GEAR2 Z217) 012 1
I-15 | GP-026286-00 STITCH MOTION PLATE 2EX B o] E 1
1-16 | GP-026287-00 CAM RING CONNECT ROD A= QAN 1
1-17 | GP-026288-00 CONNECTING ROD A4 o)L 1
1-18 | WS-000283-00 CAM ROCK WASHER 7] A9} 1
1-19 | RI-000085-00 CAM RING 72 9 1
1-20 | GP-026289-00 STITCH MOTION PLATE FIX SHAFT | A€]X] 24 Z# o E 1A= 1
121 | RI-000086-00 FIXING RING a4 1
122 | GP-026290-00 DU BUSH 1 DU #4] 1 2
1-23 | GP-026388-00 DU BUSH 2 DU 4] 2 1
1-24 | SC-000818-00 STITCH MOTION PLATE SCREW 2B X B2A Z-Ho] E AL 1
125 | SN-000132-00 STITCH MOTION PLATE NUT 2EZ B YOl E Y E 1
126 | SC-000819-00 STITCH MOTION PLATE ROCK SCREW | AE|ARAZH o] E uAZ 2FL}A} 1
127 | SC-000820-00 FIXING RING SET SCREW aA= A Expab 1
1-28 | SC-000821-00 STITCH MOTION PIATE FIX HOUSING SCREW | 2E]X] M Zg o] E 1A 5194 v}a} 2
129 | BR-000165-00 BALL BEARING el 2
1-30 | SC-000822-00 GEAR PLATE HOUSING SCREW 71 lZglo) E 594 A} 3
I-31 | SC-000823-00 CAM ROTATE GEAR SCREW 7 3)d 7o) LFA}

1-32 | SC-000824-00 CAM ROTATE GEAR CONNECT SHAFT SET SCREW | 7] 3] 7]o] o A= A Ex}A} 1
1-33 | RI-000087-00 SNAP RING = 2
1-34 | SC-000825-00 GEAR PLATE FIX HEXAGON FIX SCREW | 7] o] Z o] E. 124 8- 7kH T A1 }A} 2
1-35 | WS-000284-00 GEAR PLATE HEXAGON SPRING WASHER | 7]o]Z#o]EnA§7tH Aol | 2
I-36 | WS-000285-00 GEAR PLATE HEXAGON FLAT WASHER | 7] o]Zglo] E A 9- 28 5 o} A 2
1-37 | PN-000416-00 CAM CONNECT PIN e 449 1
1-38 | SC-000826-00 STITCH MOTION PLATE CONNECT ROD SCREW | ~A€]x] 2 Zgo] E o A }A}F 1
1-39 | WS-000286-00 STITCH MOTION PLATE SPRING WASHER | A E]x] 24 Z-o] E A= 9} A 1
1-40 | WS-000287-00 STITCH MOTION PLATE FLAT WASHER | A]E]x] 2A Z-#o] E 3 o} 1
I-41 | GP-026384-00 CAM HANDLE 7 $=7}o] 1
1-42 | SC-000827-00 STITCH MOTION PLATE CONN ECT ROD SET SCREW | AE|XRAZHo|E AZA HEVAL | 1
1-43 | SC-000828-00 DRIVING GEAR SET SCREW F5718] A EFAt 2
I-44 | PN-000417-00 CAM FIX PIN 7 A A 1






